
  

 

   

 

 

 

  

 

  

 

  

 

 

Big Bear Area Regional Wastewater Agency 

Replenish Big Bear 

WaterSMART: Title XVI Feasibility Study 

Prepared for: 

Prepared by: 

12/21/2018 



    
     

    

 

Big Bear Area Regional Wastewater Agency Table of Contents 
Replenish Big Bear WaterSMART: Title XVI Feasibility Study 

TABLE OF CONTENTS 
Table of Contents ........................................................................................................................................... i  

List of Tables  ................................................................................................................................................  iv  

List of Figures  ................................................................................................................................................  v  
[...]
recharge in  the San Bernardino Basin as a result of the BBMWD  operation  of the Lake.  

3-12 



   
    

    

            

          

      

 

       

 

      

          

               

        

  

 

        

                

         

           

Big Bear Area Regional Wastewater Agency Water Reclamation and Reuse Opportunities 
Replenish Big Bear WaterSMART: Title XVI Feasibility Study 

Figure 3-1 depicts the actual Lake levels under BBMWD’s operation compared to the simulated Lake 

operation by Mutual as shown by the balance of Mutual’s Lake Account. In 2016, BBMWD’s operation of 
the Lake resulted in a Lake level 14.43 feet higher than it would have been under Mutual’s operation. 

Figure 3-1. Actual Lake Levels and Mutual’s Lake Account Comparison, 1977 - 2016 

Snow Making Withdrawals 

BBMWD currently has a contract with the Big Bear Mountain Resorts, allowing the withdrawal of an 

allocated amount of water from the Lake to use for snow making purposes. Currently, the Resort is 

authorized to withdraw a maximum of 11,000 acre-feet (AF) of water from the Lake over a 10-year rolling 

period, not exceeding 1,300 AF in any single year. It is calculated that half of the water withdrawn from 

the lake for snow production is returned as runoff (24). 

Fish Protection Releases 

In 1995, the SWRCB issued Order No. 95-4, which requires BBMWD and Mutual to release water from the 

Lake for fishery protection in Bear Creek. Sufficient water must be released from the Lake to maintain a 

seven-day average flow of 1.2 cubic feet per second (cfs) and minimum average daily flow of 1.0 cfs in 

Bear Creek no more than 500 feet downstream of its confluence with West Cub Creek, referred to as 

3-13 



   
    

    

        

                

           

  

Big Bear Area Regional Wastewater Agency Water Reclamation and Reuse Opportunities 
Replenish Big Bear WaterSMART: Title XVI Feasibility Study 

Station A. SWRCB Order No. 95-4 also requires sufficient releases to maintain a minimum flow of 0.3 cfs 

approximately 300 feet downstream of the toe of the dam, referred to as Station B. The dam releases 

required to maintain these minimum flows vary by month and by hydrologic year type (normal, above 

normal or below normal precipitation). 

3-14 



   
    

    

 

    

Big Bear Area Regional Wastewater Agency Water Reclamation and Reuse Opportunities 
Replenish Big Bear WaterSMART: Title XVI Feasibility Study 

Figure 3-2. Big Bear Lake Management Framework 

3-15 



   
    

    

    
  

   

      

   
           

        

   

             

          

     

Big Bear Area Regional Wastewater Agency Water Reclamation and Reuse Opportunities 
Replenish Big Bear WaterSMART: Title XVI Feasibility Study 

Regulatory  agencies governing  the development of recycled water projects with jurisdiction  in  the project  

area include the SWRCB, DDW, and  the RWQCB’s (Colorado  River Basin, and  Santa Ana)  which  are  

discussed further in Section  8.d.  

3.E POTENTIAL SOURCES OF WATER TO BE RECLAIMED 
Description of potential sources of water to be reclaimed, including impaired surface and ground waters. 

The only source of water that will be reclaimed is treated effluent from the BBARWA WWTP as described 

in Sections 1.c and 3.f. No other sources of water are available to be reclaimed. 

3.F DESCRIPTION AND LOCATION OF SOURCE WATER FACILITY 
Description and location of the source water facilities, including capacities, existing flows, treatment 

processes, design criteria, plans for future facilities, and quantities of impaired water available to meet 

new reclaimed and reused water demands. 

BBARWA owns and operates a 4.9 million gallon per day (MGD) capacity WWTP located just south of 

Baldwin Lake on the east side of the Valley. In 2016, the WWTP treated approximately 1.9 MGD of 

municipal wastewater collected from BBCCSD, the City of Big Bear Lake and CSA 53 in Fawnskin. 

Existing and Projected Wastewater Flows  

The influent flows to  BBARWA’s WWTP are comprised of three components:  

➢ Flow from full-time residential homes  

➢ Flows due to tourism, commercial activities and part-time residential homes  

➢ Flows from Infiltration and  Inflow (I/I) due to precipitation   

These  components  create  a seasonal  variation  in  the  wastewater  flows  treated  at  the  plant.  Based  on  

full-time  residency  rates  from  BBCCSD  and  BBLDWP  and  the number of full-time  dwelling  units reported  

by  Bear  Valley  Electric, BBARWA’s 2010  Sewer Master Plan  (2010  SMP) estimated that the full-time  

residential rate is 38%  (25).    

The tourism  season  is largely  concentrated  in  the  months of December through  April  due the local  ski  

resorts;  this  period  also  corresponds with higher precipitation  and  increased  flows due to  I/I.  The months  

of June and July also see a  slight rise in tourism due to Lake recreation activities.  Average daily flows and  

the seasonal variation  during  the 10-year period  from  2007  to  2016  (which  included a wet  and  dry  cycle)  

are shown in  Figure 3-3.  The average daily  flow for this 10-year  period  is approximately  2.2  MGD  and  the  

maximum  month flow is 5.5 MGD.   

The 2010  SMP  estimated  the future sewer flows based  on  future population  and  equivalent dwelling  unit  

(EDU) projections utilizing  the constant sewer load  index  of 172  gallons per  day (gpd) for full  time  

residential  EDUs.  The  2010  SMP  assumes  the  full-time EDUs  will  increase at an  annual rate  of  0.8%  over  

a 20-year period  based on  a long-term  average.  Assuming  the full-time residence rate remains at 38%  

and  that I/I will  be consistent with  the previous average, the  2010  SMP  projects  that the  average  annual 

sewer  flows will increase to  2.7  MGD  by 2030.  However, the 2010  SMP  flow projections did  not account  

for reduced sewer loads due to  recent water conservation  so  future flows will likely be significantly  lower  

3-16 



   
    

    

          

      

       

       

        

     

             

 

 

   

  

         

       

         

      

     

       

        

              

  

 
 

 

Big Bear Area Regional Wastewater Agency Water Reclamation and Reuse Opportunities 
Replenish Big Bear WaterSMART: Title XVI Feasibility Study 

than projected. As such, future flow projections need to be updated as part of the preliminary design 

phase to inform the design capacity for treatment upgrades based on realistic flows determined by 

current water use trends. Replenish Big Bear intends to maximize recycled water production to the 

greatest extent feasible for discharge to Stanfield Marsh and Shay Pond. Together these discharge 

locations can accommodate the volume of recycled water produced and the project is not being designed 

to meet existing or future recycled water demands from potential specific customers. The BBARWA 2010 

Sewer Master Plan is provided in Appendix F, and a document crosswalk is provided at the end of this 

section. 

0.0 

1.0 

2.0 

3.0 

4.0 

5.0 

6.0 

A
ve

ra
ge

 M
o

n
th

ly
 F

lo
w

, m
gd

 

2016 

2015 

2014 

2013 

2012 

2011 

2010 

2009 

2008 

2007 

2007-2016 AADF 

Figure 3-3. 10-Year Average Daily Flows by Month (2007-2016) 

Existing Facilities 

BBARWA’s WWTP is located on a 93.5-acre lot. The WWTP process components occupy 11.2 acres and 

the remaining 82.3 acres include storage ponds and evaporation ponds. Influent flows are conveyed 

through three BBARWA operated sewer mains and lift stations to the plant. The WWTP currently provides 

preliminary and secondary treatment. Table 3-2 summarizes the WWTP’s treatment processes and the 

process flow diagram is depicted in Figure 3-4. 

BBARWA recently completed several upgrades to the sludge dewatering process. Heat exchangers were 

installed on the existing generator to capture waste heat; hot water from the heat exchangers is used to 

heat the floor of the lined drying bed. A 315 foot by 60-foot metal building was also constructed to cover 

the lined drying bed so that the dewatering process could operate year-round. 

3-17 



   
    

    

       

        

       

             

           

        

            

 

  

  

   

 
 

 
 

 

  

 
 

 
 

   
 

     
 
 

 
 
     
    

 

 

Big Bear Area Regional Wastewater Agency Water Reclamation and Reuse Opportunities 
Replenish Big Bear WaterSMART: Title XVI Feasibility Study 

BBARWA’s WWTP generates its own electricity using three natural gas generators that can be run in 

parallel: two 250 KW Cummins generators and one Waukesha generator with a rating of 600 kilowatts for 

a total generating capacity of 1100 kilowatts. BBARWA only generates the energy needed to operate the 

WWTP and Administration Building and typical generation is in the range of 225,000 - 350,000 kilowatt-

hours (kW-hr) per month. In 2015, total energy generation was 3,100,216 kW-hr. Natural gas 

consumption was 43,544 million British Thermal Units (MMBTU) or 435,440 therms.  BBARWA also has a 

connection to the Bear Valley Electric utility system that is used to run its pumping stations and can serve 

as an emergency backup power supply for the WWTP.  

Table 3-2. BBARWA’s WWTP Treatment Process 

Treatment Process1 Description 

Preliminary Treatment Consists of bar screens, grit removal and disposal of solids 

Secondary Biological 
Treatment 

Consists of oxidation ditches which use mechanical aeration to achieve 
organic material stabilization, nutrient removal and pathogen reduction. 
Solids production is minimized by the Cannibal® Solids Reduction 
System, through use of a side-stream interchange bioreactor with 
aeration controlled by the ORP level. 

Secondary Sedimentation 
Treatment 

Consists of clarifiers to settle solids. Waste activated sludge (WAS) is 
pumped to a dissolved air floatation (DAF) system 

WAS Thickening Consists of a DAF system that skims sludge for sludge dewatering. 
Filtrate is returned to oxidation ditches. 

Sludge Dewatering2 Sludge is dewatered using a belt press and dried in a building with 
heated floors that utilize waste heat from a generator.  The building 
allows sludge to be dried year-round.  The dry solids are hauled to a 
composting facility in Redlands.  

Notes: 
1. Descriptions obtained from the 2005 BBARWA Recycled Water Master Plan unless otherwise noted. 
2. Obtained from BBARWA’s website - http://bbarwa.org 

3-18 



   
    

    

 

   

  

          

   

       

      

      

          

             

   

         

          

         

       

  

     

           

  

Big Bear Area Regional Wastewater Agency Water Reclamation and Reuse Opportunities 
Replenish Big Bear WaterSMART: Title XVI Feasibility Study 

Figure 3-4. BBARWA WWTP Process Flow Diagram 

Existing Discharge Requirements 

The wastewater stream that is treated by the WWTP consists of sewage generated from urban land uses. 

There are no significant sources of major industrial waste or processing water treated by the facility (25). 

The WWTP discharge is currently regulated by the Santa Ana Regional Water Quality Control Board 

(SARWQCB) under Waste Discharge and Producer/User Water Recycling Requirement (WDR) Order No. 

R8-2005-0044 (Santa Ana WDR) issued on June 24, 2005 (Appendix G). There are three permitted 

discharge locations, summarized previously in Table 1-1 . Discharge Point 001 for irrigation in Lucerne 

Valley, is located within the Colorado River Basin Region and is regulated by Colorado River Basin RWQCB 

WDR Order No. R7-2016-0026 (Colorado WDR), issued on June 30, 2016 (Appendix H). 

Treated secondary effluent is discharged to a 480-acre site in Lucerne Valley (LV Site) for irrigation of crops 

used as feed for livestock. Use of recycled water for crop irrigation at the LV Site began in 1980 and 100% 

of the WWTP effluent is currently discharged to the LV Site. As previously discussed, Figure 1-7 depicts 

the location of BBARWA’s existing recycled water distribution facilities and the LV Site, approximately 20 
miles north of the Valley.  Discharge Points 002 and 003 are not currently used. 

The effluent requirements for conventional pollutants for recycled water discharged to the LV Site 

contained within the Colorado WDR are presented in Table 3-3 and a summary of the actual effluent 

quality in 2015 is presented in Table 3-4. 

3-19 



   
    

    

      

          

          

       

               

    

        

        

      

             

    

  

   
 

 
  

     

     

     

     

     

      

       

 

      

   

   

   

   

   

   

   

  
 

  

     

- -

Big Bear Area Regional Wastewater Agency Water Reclamation and Reuse Opportunities 
Replenish Big Bear WaterSMART: Title XVI Feasibility Study 

The previous Colorado WDR that regulated this discharge (Board Order 01-156 - Appendix I) included a 

Total Dissolved Solids (TDS) limit of a maximum of 400 mg/L above the domestic source water. The WWTP 

discharge was always well within compliance with this requirement. The recently updated WDR required 

BBARWA to provide a technical report in the form of a study that analyzes the impacts to groundwater in 

the vicinity of the LV Site by the discharge and an evaluation of water quality trends. The results of the 

study will be used to establish an appropriate effluent limitation for TDS. BBARWA submitted this report 

to the Colorado River Basin RWQCB in December 2017 with a recommendation that the prior TDS limit 

remain unchanged. The Colorado River Region RWQCB has not yet provided feedback on the report or 

an indication of whether the TDS effluent limitation will be changed. At this time, a substantive change 

in the TDS limit is not anticipated and treatment upgrades are not anticipated to be required to remain in 

compliance with this WDR. As such, there are no plans for future facilities. 

Table 3-3. Discharge Limits for LV Site 

Parameter Units 30 Day 7 Day Maximum 
Mean Mean Daily 

Biochemical Oxygen Demand (BOD5) mg/L 30 45 -

Total Suspended Solids (TSS) mg/L 30 45 -

Chloride mg/L 60 - 80 

Sulfate mg/L 60 - 80 

Boron mg/L - - 0.75 

Total Nitrogen mg/L 10 - -

pH pH units Between 6.0 - 9.0 at all times 

Table 3-4. 2015 BBARWA WWTP Effluent Quality – Annual Average 

Parameter Value Units 

TDS 453 mg/L 

BOD5 6 mg/L 

TSS 13 mg/L 

Chloride 56 mg/L 

Sulfate 43 mg/L 

Phosphorus 2.3 mg/L 

Total Inorganic 
Nitrogen (TIN) 

4.6 mg/L 

pH 7.12 – 8.09 pH units 

3-20 



   
    

    

 

Big Bear Area Regional Wastewater Agency Water Reclamation and Reuse Opportunities 
Replenish Big Bear WaterSMART: Title XVI Feasibility Study 

Section  3.f  –  Supporting  Document Crosswalk  

Topic  Location  Section  Page Number(s)  

Existing and  Projected Wastewater 
Appendix C  3  3-1  to 3-2  

Flows  

Existing and  Projected Sewer Flow  Appendix F  3  3-1  to 3-15  

BBARWA Service Area  Appendix F  2  2-1  to 2-5  

Existing Facility Capacities  Appendix F  4  4-1  to  4-33  

BBARWA Capital Improvement Plan  Appendix C  3.24  3-9  

 

3.G  CURRENT WATER  REUSE  IN THE  STUDY  AREA  
Description  of  any current water  reuse  taking  place  in  the  study  area, including  a  list  of  reclaimed water  

uses, type and amount of reuse, and a map of existing pipelines and use sites.  

Currently  all  wastewater  generated  within the Valley undergoes preliminary  and  secondary treatment at 

the BBARWA WWTP  and  is discharged to  the LV Site  approximately  20  miles north of the Valley.  No  water  

reuse is currently  taking  place in  the Valley.  Additional information  regarding  current water reuse in  the  

Valley is provided in Sections 1.c  and  3.f  of this feasibility  study.  

3.H  OTHER WASTEWATER  AND  DISPOSAL OPTIONS  
Description  of current and  projected wastewaters and  disposal options other  than  the proposed Title XVI  